
Motor on Transmission/4 Link
Item Part Name Part Number

1 6061 Aluminum Servo On Axle
Mount

ott-tko10-073

2 Steering Drag Link ott-4L-sdl
3 TKO-10 Stainless Steel Front

Upper Link
ott-tko10-020

4 TKO-10 Delrin Chassis Spacer ott-tko10-007
5 Transmission ott-wildcherry
6 Electronics Plate ott-4L-ep
7 TKO10 Alumiinum Electronics

Mount Bracket
ott-tko10-017

8 Carrier Mount ott-4L-CM
9 M3 x 0.5 x 8mm button head screw ott-tko10-079

10 M3 x 0.5 x 8mm flat head screw ott-tko10-088
11 M3 x 0.5 x 14mm button head

screw
ott-tko10-082

12 M3 x 0.5 x 8mm flat head screw ott-tko10-088
13 M3 x 0.5 x 6mm flat head screw ott-tko10-087

2 4
9

10
912

9

11
9

10

11

5

7777

6

8

3

1
99999

13131313

9

99

Front brackets optional
(if needed to fit some servos)


	Sheets and Views
	Sheet1


